Water solutions

What we are

proud of

THE PURE ECO

g

-







THE PURE ECO

Pureco Ltd. has been a determining factor since
2006 in the field of stormwater and wastewater
treatment, collection, and disposal. Dedicated in
our activities of environmental protection, with the
creation and conservation of a livable and clean
natural environment in mind, we offer our customers
sustainable, complex and unique solutions. Among
our stable value products and technologies, we offer
oil and grease separators with different functions,
tanks of large volume and slit gutters, rainwater
infiltration systems, pipes from various materials
for potable water, fire water and sewage water
(ductile iron or stoneware), domestic, and small
[...]
vation stability). The use of steel pipes, as distributor
shafts (in 1600 mm diameter), contributed to the rapid
and cost effective execution. In order to clean the
contaminated stormwater; nearly thirty open trench
ENVIA TRP sludge and oil separation equipment were
installed, with a total of 5,800 I/s cleaning capacity.

Pureco Ltd. is proud of this successfully completed pro-
ject — due to to the diversity of the project the know-
ledge, experience and collaboration of several other
divisions of the company, from design, through licens-
ing, to the product supplies and logistics, was needed.

minimizing maintenance needs,
integrable technical solution,
weather proof system, extreme

implementation circumstances,

ENVIA TRP steel flex pipe technology




no-dig technology,
DN80O0 pipe

reconstruction

Utility construction in Buda

PUPLIC UTILITY
No-Dig, trenchless pipe laying

In Budapest, in the Orlay - Manyoki - Kelenhegyi streets,
due to a previous very large scale pipe burst, the
reconstruction of the water pipe network has become
indispensable. Pureco Ltd. has already successfully
participated in the trenchless pipe reconstructions of
DN 600 pipes, along the Bécsi street - Dereglye street,
in 2011. The professional experience gained during
this previous project, was utilized on a much larger
scale in the Orlay-Manyoki-Kelenhegyi utility con-
struction project. The reconstruction of the existing,
30-40 years old, DN 1000 diameter Sentab concrete
pipe was accomplished with the No- Dig, trenchless,
technology, along the whole Orlay street (210 m), and
with a partial no dig method, due to the vast number of
bends, in the Manyoki street. To replace the Buda side
water main, Duktus TRM - ZMU passive fiber-reinforced
cement mortar lined, patented BRS anchored, muf-
fle bonded, ductile cast iron pipes were delivered by
Pureco Ltd - altogether 372 meters. The project is
expected to continue under the Bartok Bela Street, and
in the garden of the Budapest University of Techno-
logy and Economics, thus the No-dig or partial No-dig
reconstruction of a total of 618 meter DN80O pipes will
be realized at the end of the construction project.

The No-Dig (trenchless) pipe-laying technology is
well known among professionals in the field of utility
reconstruction; however the indentation of the out-
dated small-diameter plastic pipes is not comparable
to the replacement of an 800 mm utility pipe.




flotation equipment and technology,
industrial waste water treatment,
stainless material, short construction
period, simple to maintain,

optimal sludge management

Flow m3/d 1000

CODt mg/liter 7000 <120
BOD5 mag/liter 3700 <25
TSS mg/liter 3500 <35
Efficiency

on CODt % =

Sewage Capacity Development
for Pet Food Hungaria Ltd. in
Sopronhorpacs

INDUSTRIAL WASTE WATER TREATMENT
flotation

The trial run has started at the water treatment prem-
ises of the pet food manufacturer, where the treat-
ment and purification of 100 m3 of industrial waste,
generated per day, happens. In the development,
carried out by the main contractor, Pureco Ltd,, the
partner is Nijhuis Water Technology, with their BV
treatment technology.

The flotation equipment, provided by Nijhuis Water
Technology, is designed to separate floating and
undissolved materials in water or process fluids. The
use of high quality, corrosion resistant materials is
space efficient, the construction time is minimal, it is
easy to operate, the collection and delivery of depos-
ited materials is automated, and in order to achieve
the optimal slurry deposition the water height is
adjustable. During the development a 40 m3 buffer
pool, a 40 m3 of wastewater-, a 20 m3 flotation sludge-,
a 30m3 excess sludge storage tank and an 80 m3 pool
was constructed to store the treated water. Pet Food
Ltd. furthermore renovated the drinking water supply
on site, the internal roads, pavements and sidewalks.
The electrical technology and control engineering
works were completed on schedule as well.

Laboratory measurements during the test verify the
degree of purification.




Sewage Quality Development
for Xellia

INDUSTRIAL WASTE WATER TREATMENT
SBR

Pureco Ltd. together with its technological part-
ner, called Nijhuis Water Technology has delivered a
two-stage wastewater treatment plant (WWTP) to
one of the largest pharmaceutical market leader in
Hungary, called Xellia. The extension of the existing
WWTP was necessary due to the rollout of new prod-
ucts. These new products contributed to the higher
pollution concentration in the wastewater stream
that could not be handled any more by the existing
treatment plant.

The new technology, as the first stage, consists of
a drum screen, where most of the non-dissolved
material is removed. Moreover, it is a safequard for
the down-stream instrumentation within the plant.
As the second stage an aerobic sequence batch
reactor (SBR) is dedicated to remove the dissolved
materials being present in the waste water stream.
The surplus sludge is dewatered by a cloth filter
before it is transported to an incineration plant.

The technology ensures that organic materials arose
during production could be biodegradable and
appropriate quality of treated water.

0

Flow m3/d 34
CODt mg/! 11000 <1000
BOD5 mg/I 4500 <500
Efficiency % 91

on CODt

SBR system,

pharmaceutical industry




Waste water treatment
for Gallfood

INDUSTRIAL WASTE WATER TREATMENT
DAF unit

Pureco Ltd. together with its technological partner,
called Nijhuis Water Technology has delivered a
one-stage wastewater treatment plant (WWTP) to
one of the market leader turkey processing company.
Gallfood, situated at Kecskemét, Hungary provides
turkey products on a wide scale, which have been
successfully introduced not only on the Hungarian
but on the European markets as well. The WWTP
must have been constructed due to production
capacity extension of the meat processing hall, to
be able to handle the higher volumetric load, fed
to the WWTP.

The new technology of the WWTP, consists only
one stage a so called dissolved air flotation unit
(DAF) together with a curved screen in order to
meet with the sewage effluent requirements.
While the curved screen is dedicated to remove any
coarse material being present in the wastewater,
the flotation unit removes most of the non-dissolved
materials. The required chemicals such as FeCl3,
NaOH and poly electrolyte dosed into a flocculator
pipe prior to the DAF unit.

The primary sludge has relatively high total solid
concentration, therefore any dewatering step is
unnecessary before it is transported to an incin-
eration plant. The newly built WWTP has been
successfully operated since 2007, meeting with
the required discharge parameters and makes
Gallfood able to reduce environmental impacts and
ensures sustainability.

Flow m?3/d 2000

CODt ma/I 3000 <1000
BOD5 mg/I 1800 <300
FOG mg/! 550 <50

new flotation tecnology, curved
screen, meet processing industry,
multiprocessing, flotation,

sustainability




new flotation tecnology,
curved screen, dairy industry,
multiprocessing, flotation,

sustainability

Flow m3/d 30

CODt ma/! 4300 <1000
BOD5 mg/I 2500 <300
FOG ma/! 378 <50

WWTP for Barcs’s Dairy Plant

INDUSTRIAL WASTE WATER TREATMENT
DAF

Pureco together with its technological partner, called
Nijhuis Water Technology has delivered a one-stage
wastewater treatment plant (WWTP) to one of the mar-
ket leader dairy plant at Barcs, Hungary, called Drava Tej.

Drava Tej produces dairy and dairy based products on
a wide scale, which have been successfully introduced
not only on the Hungarian but on the Furopean mar-
kets as well. The WWTP was erected as a green field
project for the new production facility of the com-
pany. The new technology of the WWTP, consists only
one stage, a so called dissolved air flotation unit (DAF)
together with a curved screen in order to meet with the
sewage effluent requirements. While the curved screen
is dedicated to remove any coarse material being pre-
sent in the wastewater, the flotation unit removes most
of the non-dissolved materials. The required chemicals
such as PAC, NaOH and poly electrolyte dosed into a
flocculator prior to the DAF unit.

The primary sludge has relatively high total solid
concentration, therefore any dewatering step s
unnecessary before it is transported to an incineration
plant. The newly built WWTP has been successfully
operated since 2008, meeting with the required
discharge parameters. Taking local conditions and
industry-specialities into consideration we offered sus-
tainable and environmental friendly solution for waste
water treatment.




12

Wastewater Treatment Solutions

MUNICIPAL WASTEWATER TREATMENT
SOLUTIONS
Biocos, KBA, Purden, P'ecoblock

Responsible water management includes the treat-
ment and disposal of the generated waste water, for
which up-to-date and effective wastewater treat-
ment plants and systems are needed. Drawing on
the expertise of its employees, Pureco Ltd. not only
offers products to upgrade the old and outdated
wastewater treatment plants, or to build new sys-
tems, but represents its professional vocation in the
field of wastewater management with engineering,
design and construction services as well. Currently,
Pureco is partner in several ongoing municipal and
industrial wastewater treatment investments, at the
end of the developments the treatment of overall
9.000 cubic meters of wastewater will be solved on
a daily basis; this means a PE (Population Equivalent)
of over 60.000. In many cases of these local-level
investments the BIOCOS Technology, distributed
by Pureco Ltd.,, will be installed. The Combined Bio-
logical System, the BIOCOS wastewater treatment
technology, is the improved version of the world-
wide aeration activated sludge process, combin-
ing the conventional flow wastewater treatment
system and the benefits of the SBR basin systems.
The technology’s mechanical/machinery require-
ments are minimal, thus the low investment costs.
The BIOCOS Technology's energy consumption and
maintenance costs are also significantly lower, so the
operating costs of the plant can be kept low as well.
In case of the smaller settlements the so called KBA
compact activated sludge installed by Pureco Ltd,
the main parts of this compact system, the biological
treatment unit and the post sedimentation unit, are
installed in one object. A good example of consider-
ing the local conditions, and the specifics related to
the investments, is that in addition to the above men-
tioned two technologies, our experts offer further
technologies for our customers. Purden (combined
structures) systems and P'ecoblock technologies can
both be found in the ongoing projects.

combined biological system,

reatment of overall 9.000 cubic

meters of wastewater, KKBA

compact activated sludge

‘1!.‘!:!
| —
-

P

installation




WWTP near residential area,
15 000 m3 treated water per day,
100 000 PE, recycled treated water in

a thermal power plant, MBR

Urban water treatment plantin
Yekaterinburg

INDUSTRIAL WASTE WATER TREATMENT
PURBAN®

BDL Ltd. and Pureco Ltd, in cooperation with
Polus Ltd,, are cooperatively executing the design
and construction of the municipal wastewater
treatment plant in Yekaterinburg (Russia) — near the
Akademiceskaya residential area. This residential
area has been developing in the last decade with
a significant speed and currently its own separate
wastewater treatment is not resolved. Presently
only a rough mechanical treatment plant is located
within the designated area, where as part of this
greenfield investment the future water treatment
plant will be situated. For the future expansion of
the residential area the management if it's increased
wastewater flow is essential. The current 4-5000 m3/
day flow is estimated to increase to a 15 000 m3/day
on the long term. The plant load maximum after the
expansion will be 100 000 PE. The treated water will
either be placed into a living aquatic recipient and/or
will be recycled in a thermal power plant. The reason
for the strict water quality requirements on one
hand is that the Patrushia stream flows through the
lake system of Yekaterinburg, on the other hand the
thermal power plant’s treated water quality criteria are
rigorous as well. The development of a solution for the
aeration technology, adjusted to the local conditions
(-35°C in winter and in summer +32°C air temperature),
the reclamation of the thermal energy from the
treated water, and the fully - enclosed indoor design
are among some of the responsibilities of our experts.

The wastewater treatment plant project is executed
in two implementation phases, with four technology
lines - based on the following main technological steps:
- Mechanical cleaning (mechanical grid, sand and
grease trap)
Biological treatment (MBR system , with an
extra carbon source administration option)
- Third cleaning stage (RO)

13



surface water intake from river,
22 000 m3/day capacity, clarification,
sand filtration, drinking water

network

Water-purification and service
system construction in Vietham

DRINKING WATER TREATMENT
Flocculation — Flotation and Sand Filtration

The aim of the Central Vietnam, Quang Binh province
water treatment project is the construction of water
intake and water management structures to provide
the region with healthy drinking water. More than
100 000 people live in the service area, on the northern
and southern bank of the Gianh River. Pureco Ltd. as a
member of the project owner, Hungarian Water Cluster,
is contributing to the development of the water treat-
ment plant with its professional knowledge, design
and construction experience. The project consists of a
22 000 m3/day capacity surface water intake point with
required screensand pumping station, built on the bank
of Rao Nan River, which servesas the main water base.
The water intake station is going to serve a 10 000 m3/
day capacity water treatment plant, constructed in the
first phase and a 12 000 m3/day capacity water treat-
ment plant, erected in the second phase of the project.

BDL Ltd. and Pureco Ltd. jointly work on the plant’s
distribution network design and the implementation
of the mechanical, electrical and control engineering.
The water purification technology used here:

- coagulation
- flocculation
- clarification
- sand filtration
- water storage

Our engineers had to design the water intake point
and treatment plant in a block manner in order to take
full advantage of the mountainous terrain and space
available. The delivery of the machines and installation
work is done by Pureco Ltd., with the assistance of Hun-
garian sub-contractors. The majority of the products
delivered to the site are Hungarian products. Currently
at the project location ground works and site excava-
tion are in progress.



PACKAGED SEWAGE WATER TREATMENT
PLANTS FOR INDIVIDUAL HOUSEHOLDS

The BIOROCK® product range can be used to clean
sewage from a single house up-to public restaurants,
hotels, schools, shopping malls, and other facilities, it is
a cost effective and sustainable solution.

More about BIOROCK®
Revolutionary new technology
Ecological and economical
Non-electrical sewage treatment process
No noise and odor
« Very light maintenance
« 24 hour start-up period
Long absence periods acceptable
It operates without inner moving parts
« Minimum annual maintenance
Lowest operational costs
Low carbon footprint
Long desludge interval
- Solar energy option
It can be added to an existing septic tank
- Superb effluent quality
- Septic tank conversion unit (retrofit)
Low transport and installation cost
« Small space requirement
Extremely long lifetime, durable
- Qutstanding cleaning performance
(effluent class quality N & C)

OUR BIOFILTERS

The Ventus compact biofilter is designed to treat
medium volume airstreams wherever odorair emis-
sion occurs, particularly in waste water treatment
plants. With the Ventus biolfilter, the service life of
the facilities increases drastically, as the rate of cor-
rosion decreases- due to the aerated decomposition